Test Report:

Florida Natural ?‘““: Decoral LAR Q 165

Exposure Research and Development
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W EXPOSURE PERIOD:

FROM: 10/08/2022

TO: 10/08/2023

LAB. ID NUMBER: 51092
POWDER COATING: DS 791
HEAT TRANSFER FILM: 5014/03
colour variation (AE): 0,75
residual gloss: 67%

Technical Remarks

Good residual gloss and low color variation (AE)
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